
www.tpomag.com
JANUARY 2014

EXPERIENCE, EDUCATION AND TIMING PAY OFF 
FOR BARI WRUBEL OF MARYSVILLE, MICH.
PAGE 22

Working

 Both 
Streams

How We Do It: 
Treatment simulator 

in Toronto, Ontario
PAGE 26

Greening the Plant: 
Energy from grease 

in Gresham, Ore.
PAGE 20

In My Words: 
What’s in a title?

PAGE 34

Bari Wrubel,
Supervisor of Wastewater/
Water Treatment Plants,
Marysville, Mich.



WWW.KELLERAMERICA.COM     877-253-5537     SALES@KELLERAMERICA.COM

�titi titititititititi  titi  titititititi  tititititititi  tititi  ti  titititititititi  titititititititi ti

tititititititi ti titititititititititi ti titititititi ti titi ti tititititi ti tititi ti tititi ti titi ti titititititititititi ti
[...]
(average) wastewater treatment plant and the 9 
mgd water treatment plant in Marysville, Mich. 
Nearly 20 years ago, he thought he wanted to be a 
mechanical engineer.

“When I graduated from high school, I took a 
summer job at the city,” he recalls. “At that time, I 
was planning on going to the local community col-
lege to take two years and then transfer to Oakland 
University for my degree. But when I worked that 
first summer, I started realizing that city work is a 
pretty decent way to go.” He worked at the waste-
water plant over three summers.

Wrubel recalls that his father, a foreman at the 
city Department of Public Works, was able to take 
the family on vacations. “I knew we had a decent 
and secure life with his wage,” he says. “Even at 18 
years old, I knew that job security was a huge thing.”

In his water career, Wrubel knew from the start 
that he wanted to be more than an operator. Besides 
ascending to supervisor of the treatment plants, he 
is an active member of the Michigan Water Environ-
ment Association, which honored him with the 
2013 Public Utility Management Professional of the 
Year award. He also chairs the Huron to Erie Drink-
ing Water Protection Network, which coordinates a near-real-time monitoring 
and notification system for possible spills or issues upstream.

 
CHANGE OF COURSE

In his second year at St. Clair County Community College, Wrubel 
changed to an associate degree program in water purification. He completed 

basic courses at St. Clair and spent one year at Bay 
de Noc Community College in Escanaba, Mich., for 
the required specialty classes. “They have a great 
Water Resource Management program,” he says.

Most students finish in two years and then write 
their lowest level exams for water filtration, water 
distribution and wastewater treatment licensing.

With his Michigan Wastewater D, Filtration F-4 
and Distribution S-4 licenses and four summers of 
wastewater experience, he hired on with the City of 
Charlevoix as an operator at the water and waste-
water treatment plants. The winter of 1995 was 
cold. “Charlevoix is a beautiful city in northern 
Michigan, but I was there the whole winter, and I 
just couldn’t adapt to the colder weather and 
increased amount of snow,” Wrubel says.

By then, he had gained experience that served 
him well. When he heard hints of a position open-
ing at Marysville, he made plans to return to his 
hometown. Within a few months, he was hired full 
time, and Marysville administrators capitalized on 
his education and experience. Because of upcom-
ing retirements at the wastewater plant, they placed 
Wrubel on the fast track.

While working mostly at the wastewater plant, he 
helped develop a quality control plan for the labo-
ratory and later did the same at the water plant lab. 

Once he had the necessary experience at the wastewater plant, he moved to 
the water side. He wrote his licenses up to F-1, S-1 and Class A (the highest 
levels), and in July 2003 was promoted to wastewater treatment plant supervisor.

Today, Wrubel works with wastewater operators Jim Mieksztyn and Tim 
Giles, also lifelong Marysville residents and plant employees for five and 
three years. Giles holds a Class D license and Mieksztyn a Class C.

top performer: OPERATOR

BOTH
STREAMS

W O R K I N G

BARI WRUBEL’S EXPERIENCE, EDUCATION AND TIMING PUT HIM IN THE RIGHT PLACE TO BECOME 
SUPERVISOR OF THE WASTEWATER AND WATER TREATMENT PLANTS IN MARYSVILLE, MICH.

By L.K. Williams

Bari Wrubel, wastewater and water treatment 
plant supervisor, Marysville, Mich.  
(Photography by Jeffrey Sauger)

Bari Wrubel, Marysville 
(Mich.) Wastewater 
Treatment Plant

POSITION: 
Supervisor of wastewater 
and water treatment plants

EXPERIENCE: 
18 years

DUTIES: 
Oversee 10.2 mgd wastewater 
treatment plant and 9 mgd 
water plant

EDUCATION: 
Associate of Applied  
Science – Water Purification  
Technology, St. Clair County 
Community College

CERTIFICATIONS: 
A-1 wastewater treatment, 
F-1 water treatment,  
S-1 water distribution

GOALS: 
Achieve the aims of projects 
completed; eliminate SSOs 
and basement backups

GPS COORDINATES: 
Latitude: 42°54’23.62” N; 
Longitude: 82°28’06.46” W

ABOVE: Wrubel (left) watches Tim Giles, operator, perform a phosphorus test in the lab at the wastewater treatment 
plant. BELOW: Wrubel and operators Jim Mieksztyn (left) and Tim Giles head off to monitor the chlorine level in the 
wastewater effluent discharge to the St. Clair River.

M

profile
Even at 18 years old, 

I knew that job security 

was a huge thing.”
BARI WRUBEL



24     TREATMENT PLANT OPERATOR

OPERATING CHALLENGES
Operating the plant during the upgrade was 

challenging, and it changed the focus from repair to 
regular maintenance, says Wrubel. “The drives are 
different with oil lubricant, not grease,” he says. “The 
maintenance is a little more finicky, so you have to 
stay on top of it. The team was trained pretty well on 
site. We adjusted the plant to get things running 
right, but there was a learning curve.”

The team runs daily lab tests and makes quality-
control checks on the lab. “As soon as we start to see 
a problem, we get on it,” Wrubel says. “In all honesty, 
right now the plant’s been pretty much trouble-free. 
It’s going from two tanks of everything up to three, 
and at the average daily flow levels we have, it’s 
almost hard not to treat properly.”

The upgrade has made things easier to manage. 
“Our water quality is a lot better,” Wrubel says. “Not 
that we had problems or violations before, but look-
ing at our lab data, you can see our treatment is sim-
ply better. Also, without worrying about SSOs like we 
used to, we can sleep better at night during a storm.”

 
BEING OF SERVICE

The city promoted Wrubel in July 2006 to super-
vise the water plant. While keeping the two plants 
running, he ventured into industry service. As an 
MWEA member, Wrubel serves on the Part 5 Advi-
sory Group Committee, which is revising the rules 
that govern oil and various pollutant regulations to 
protect Michigan’s waterways and sewer systems.

He has presented a report on Marysville’s com-
munity resiliency and water security at a roundtable 
workshop coordinated by the St. Clair County Home-
land Security – Emergency Management Office.

In his spare time, Wrubel coaches Little League 
baseball (his son is on the local team) and sits on the 
local league board. He also plays volleyball and vol-
unteers as an assistant coach for his 10-year-old 
daughter’s volleyball team. 

As for his professional life: “I wanted to be in a spot 
to make a difference. I like taking the plant under my 
own wing, tweaking it and making things better and 
more efficient. I enjoy finding ways around prob-
lems, making the team look good, and putting peo-
ple in place who are happiest with their duties.”   

ABB Inc.
800/752-0696
www.abb.com
 
Brentwood Industries 
610/374-5109
www.brentwoodindustries.com
(See ad page 27) 

E & I Corporation A Div.  
of McNish Corporation
614/899-2282
www.eandicorp.com

Flowserve Corp.
972/443-6500
www.flowserve.com

 featured   products from:
Flygt - a Xylem Brand 
704/409-9700
www.flygtus.com
(See ad page 19) 

GNA
866/746-2276
www.gnacso.com

Hubbell, Roth & Clark
248/454-6300
www.hrc-engr.com

Parkson Corporation
888/727-5466
www.parkson.com

Severn Trent Services
866/646-9201
www.severntrentservices.com

Tuthill Vacuum & 
Blower Systems
417/865-8715
www.vacuum.tuthill.com

WesTech Engineering, Inc.
801/265-1000
www.westech-inc.com

“Not that we had problems or violations 

before, but looking at our lab data, you 

can see our treatment is simply better. 

Also, without worrying about SSOs 

like we used to, you can sleep better 

at night during a storm.”
BARI WRUBEL

 
IMPROVING THE PROCESS

In recent years, the city has made substantial improvements to the waste-
water treatment plant. In 2011 a new headworks screen and a sludge storage 
tank were added. “Up until then, with the comminutor, under a normal flow 
pattern, the influent pumps would get plugged up every three to four weeks,” 
Wrubel recalls. “When we would have a rain event, the three pumps would 
get plugged at least once or twice a day. We would try to clean them out at 
3 o’clock, just before the shift was over, to make sure they would last as long 
as they could. Otherwise I’d get a call in the middle of the night because they 
were plugged up again.

“We’ve had the screen in operation for over two years now, and we 
haven’t had to clean one pump yet. We inspect them annually as part of our 
preventive maintenance plan, and each time the impellers have been com-
pletely clean. It’s been literally amusing that we have not had a pump issue 
since the screen was installed. The downstream process units are also bene-
fiting from the screen’s efficiency.”

Before the solids storage capacity was expanded, the plant never had 
good settling. A contractor had to haul away as much as 900,000 gallons of 
biosolids per year. The additional storage tank allows Mieksztyn and Giles to 
decant more water. That means lower volume being hauled and less money 
spent. “Now it’s much, much better,” Wrubel says. “Concerning operational 
improvements, the storage upgrade ranks in importance right next to the 
new screen system.”

MORE CAPACITY
After two consecutive 100-year storms in May 2004, the city increased its 

wastewater plant capacity. Wrubel says the storms “changed the landscape of 
the city.” During those events, stormwater and wastewater flooded home-
owners’ basements. The city created a plan to prevent recurrence and, in 
October 2012, residents toured a new 10.2 mgd design flow plant.

The system has a new 2-million-gallon sanitary sewer overflow (SSO) 
basin in addition to the existing 900,000-gallon wet-weather storage tanks. 
Existing pumps (Flowserve) feed the new basin, which has six channels, 
each equipped with flushing gates (GNA).

The city also upgraded the plant with a third primary clarifier, a third 
trickling filter and a third secondary clarifier. The $20 million upgrade was 
financed with $8 million from the 2009 American Recovery and Reinvest-
ment Act and $12 million from a low-interest loan through the Michigan 
State Revolving Loan Fund. Consulting engineers Hubbell Roth & Clark 
oversaw the project; construction was done by 3-S Construction and Bren-
cal Contractors.

The treatment process starts with an Aquaguard mechanical screen that 
drops debris into an auger press (both from Parkson). Pumps (Flygt – a Xylem 
Brand) move wastewater through a flowmeter (ABB) into the grit system. 
Blowers (Tuthill) aerate it in a coagulant mixing tank.

The three primary clarifiers use augers and flights (E & I Corp). From the 
primary effluent wet well, the wastewater is pumped to the three trickling fil-
ters (arms by WesTech Engineering; media by Brentwood Industries). The 
three secondary clarifiers use Westech drives, sweep arms, inlet baffles and 
discharge weir systems.

The system uses an induction unit to add sodium hypochlorite in a chlo-
rine contact chamber. The sodium bisulfite dechlorination process includes 
a monitoring system (Severn Trent Services). An 800,000-gallon solids storage 
tank includes a trestle for easy truck loading. Effluent wastewater discharges 
to the St. Clair River.

A BETTER WATER PLANT
Bari Wrubel has three operators working two shifts and 

overtime on the weekends at the Marysville water treatment plant. 
They still find time to perform E. coli sampling of drinking water for 
St. Clair County Health Department laboratory.

But that’s not all. The city invested $12,000 in training for one of 
his operators to perform internal instrumentation work.

“In the first seven months, we already made the money back,” 
he says.

Marysville also is part of the Huron to Erie Drinking Water 
Monitoring Network, which coordinates a near-real-time monitor-
ing and notification system for possible spills or issues upstream. 
Other communities pay an engineering company for their network 
calibration and maintenance service.

“In Marysville, we are doing our own,” Wrubel says. He credits 
the initiative for the network members voting him in as chairman.

Old age has taken its toll on the water plant, which was built in 
1937 and upgraded and expanded in 1968 and 1973. The city 
recently took bids after the council approved a $5 million renovation 
budget. The work includes sand filter media replacement, a 
sediment basin sludge vacuum system, heating and ventilation 
rehabilitation, a settling basin roof replacement, clear water 
reservoir valving and pipe work, and a renovated SCADA system.

Says Wrubel, “This will bring our instrumentation and control 
system up to date with the latest technology.”

Bari Wrubel (right) inspects the chlorine diffuser panel with operators  
Tim Giles (left) and Jim Mieksztyn. The biosolids discharge trestle is above 
in the background.



tpomag.com    January 2014   25

OPERATING CHALLENGES
Operating the plant during the upgrade was 

challenging, and it changed the focus from repair to 
regular maintenance, says Wrubel. “The drives are 
different with oil lubricant, not grease,” he says. “The 
maintenance is a little more finicky, so you have to 
stay on top of it. The team was trained pretty well on 
site. We adjusted the plant to get things running 
right, but there was a learning curve.”

The team runs daily lab tests and makes quality-
control checks on the lab. “As soon as we start to see 
a problem, we get on it,” Wrubel says. “In all honesty, 
right now the plant’s been pretty much trouble-free. 
It’s going from two tanks of everything up to three, 
and at the average daily flow levels we have, it’s 
almost hard not to treat properly.”

The upgrade has made things easier to manage. 
“Our water quality is a lot better,” Wrubel says. “Not 
that we had problems or violations before, but look-
ing at our lab data, you can see our treatment is sim-
ply better. Also, without worrying about SSOs like we 
used to, we can sleep better at night during a storm.”

 
BEING OF SERVICE

The city promoted Wrubel in July 2006 to super-
vise the water plant. While keeping the two plants 
running, he ventured into industry service. As an 
MWEA member, Wrubel serves on the Part 5 Advi-
sory Group Committee, which is revising the rules 
that govern oil and various pollutant regulations to 
protect Michigan’s waterways and sewer systems.

He has presented a report on Marysville’s com-
munity resiliency and water security at a roundtable 
workshop coordinated by the St. Clair County Home-
land Security – Emergency Management Office.

In his spare time, Wrubel coaches Little League 
baseball (his son is on the local team) and sits on the 
local league board. He also plays volleyball and vol-
unteers as an assistant coach for his 10-year-old 
daughter’s volleyball team. 

As for his professional life: “I wanted to be in a spot 
to make a difference. I like taking the plant under my 
own wing, tweaking it and making things better and 
more efficient. I enjoy finding ways around prob-
lems, making the team look good, and putting peo-
ple in place who are happiest with their duties.”   

ABB Inc.
800/752-0696
www.abb.com
 
Brentwood Industries 
610/374-5109
www.brentwoodindustries.com
(See ad page 27) 

E & I Corporation A Div.  
of McNish Corporation
614/899-2282
www.eandicorp.com

Flowserve Corp.
972/443-6500
www.flowserve.com

 featured   products from:
Flygt - a Xylem Brand 
704/409-9700
www.flygtus.com
(See ad page 19) 

GNA
866/746-2276
www.gnacso.com

Hubbell, Roth & Clark
248/454-6300
www.hrc-engr.com

Parkson Corporation
888/727-5466
www.parkson.com

Severn Trent Services
866/646-9201
www.severntrentservices.com

Tuthill Vacuum & 
Blower Systems
417/865-8715
www.vacuum.tuthill.com

WesTech Engineering, Inc.
801/265-1000
www.westech-inc.com

“Not that we had problems or violations 

before, but looking at our lab data, you 

can see our treatment is simply better. 

Also, without worrying about SSOs 

like we used to, you can sleep better 

at night during a storm.”
BARI WRUBEL

Mind Blowers

+
Turbo+

Aerzen Turbo Blower 
+ 

Delta Hybrid Blower
=

Ultra Energy-Efficient Air

Now the choice is yours! Optimize
your process efficiency by selecting
the Turbo and Hybrid technology to
ensure the reliability of your process.

To learn more, visit www.aerzenusa.com

108 Independence Way  •  Coatesville, PA 19320  •  (610) 380-0244
inquiries@aerzenusa.com

NEW!

Mind Blowing_1_2 pg isl_5.25x7.5_Layout 1  9/30/11  10:34 AM  Page 1

 
IMPROVING THE PROCESS

In recent years, the city has made substantial improvements to the waste-
water treatment plant. In 2011 a new headworks screen and a sludge storage 
tank were added. “Up until then, with the comminutor, under a normal flow 
pattern, the influent pumps would get plugged up every three to four weeks,” 
Wrubel recalls. “When we would have a rain event, the three pumps would 
get plugged at least once or twice a day. We would try to clean them out at 
3 o’clock, just before the shift was over, to make sure they would last as long 
as they could. Otherwise I’d get a call in the middle of the night because they 
were plugged up again.

“We’ve had the screen in operation for over two years now, and we 
haven’t had to clean one pump yet. We inspect them annually as part of our 
preventive maintenance plan, and each time the impellers have been com-
pletely clean. It’s been literally amusing that we have not had a pump issue 
since the screen was installed. The downstream process units are also bene-
fiting from the screen’s efficiency.”

Before the solids storage capacity was expanded, the plant never had 
good settling. A contractor had to haul away as much as 900,000 gallons of 
biosolids per year. The additional storage tank allows Mieksztyn and Giles to 
decant more water. That means lower volume being hauled and less money 
spent. “Now it’s much, much better,” Wrubel says. “Concerning operational 
improvements, the storage upgrade ranks in importance right next to the 
new screen system.”

MORE CAPACITY
After two consecutive 100-year storms in May 2004, the city increased its 

wastewater plant capacity. Wrubel says the storms “changed the landscape of 
the city.” During those events, stormwater and wastewater flooded home-
owners’ basements. The city created a plan to prevent recurrence and, in 
October 2012, residents toured a new 10.2 mgd design flow plant.

The system has a new 2-million-gallon sanitary sewer overflow (SSO) 
basin in addition to the existing 900,000-gallon wet-weather storage tanks. 
Existing pumps (Flowserve) feed the new basin, which has six channels, 
each equipped with flushing gates (GNA).

The city also upgraded the plant with a third primary clarifier, a third 
trickling filter and a third secondary clarifier. The $20 million upgrade was 
financed with $8 million from the 2009 American Recovery and Reinvest-
ment Act and $12 million from a low-interest loan through the Michigan 
State Revolving Loan Fund. Consulting engineers Hubbell Roth & Clark 
oversaw the project; construction was done by 3-S Construction and Bren-
cal Contractors.

The treatment process starts with an Aquaguard mechanical screen that 
drops debris into an auger press (both from Parkson). Pumps (Flygt – a Xylem 
Brand) move wastewater through a flowmeter (ABB) into the grit system. 
Blowers (Tuthill) aerate it in a coagulant mixing tank.

The three primary clarifiers use augers and flights (E & I Corp). From the 
primary effluent wet well, the wastewater is pumped to the three trickling fil-
ters (arms by WesTech Engineering; media by Brentwood Industries). The 
three secondary clarifiers use Westech drives, sweep arms, inlet baffles and 
discharge weir systems.

The system uses an induction unit to add sodium hypochlorite in a chlo-
rine contact chamber. The sodium bisulfite dechlorination process includes 
a monitoring system (Severn Trent Services). An 800,000-gallon solids storage 
tank includes a trestle for easy truck loading. Effluent wastewater discharges 
to the St. Clair River.

A BETTER WATER PLANT
Bari Wrubel has three operators working two shifts and 

overtime on the weekends at the Marysville water treatment plant. 
They still find time to perform E. coli sampling of drinking water for 
St. Clair County Health Department laboratory.

But that’s not all. The city invested $12,000 in training for one of 
his operators to perform internal instrumentation work.

“In the first seven months, we already made the money back,” 
he says.

Marysville also is part of the Huron to Erie Drinking Water 
Monitoring Network, which coordinates a near-real-time monitor-
ing and notification system for possible spills or issues upstream. 
Other communities pay an engineering company for their network 
calibration and maintenance service.

“In Marysville, we are doing our own,” Wrubel says. He credits 
the initiative for the network members voting him in as chairman.

Old age has taken its toll on the water plant, which was built in 
1937 and upgraded and expanded in 1968 and 1973. The city 
recently took bids after the council approved a $5 million renovation 
budget. The work includes sand filter media replacement, a 
sediment basin sludge vacuum system, heating and ventilation 
rehabilitation, a settling basin roof replacement, clear water 
reservoir valving and pipe work, and a renovated SCADA system.

Says Wrubel, “This will bring our instrumentation and control 
system up to date with the latest technology.”

Bari Wrubel (right) inspects the chlorine diffuser panel with operators  
Tim Giles (left) and Jim Mieksztyn. The biosolids discharge trestle is above 
in the background.



26     TREATMENT PLANT OPERATOR

As a trainer for the Ministry of the Environment’s mandatory 
certification renewal courses, the Ontario Clean Water Agency 
(OCWA) in Toronto developed curriculum for municipal and 

First Nations’ community wastewater treatment operators.
In 2012, OCWA worked with Hydromantis Environmental Software 

Solutions to configure SimuWorks, a hands-on approach to training 
and troubleshooting, to fit the agency’s specific requirements. “Oper-
ators are accustomed to sitting in front of computer monitors to 
change treatment processes,” says compliance training consultant 
Sylvia Murcia-Jones. “The software simulates that environment, mak-
ing the transition from classroom to real-life scenarios easy.”

The Sewage Simulator Solutions course targets operators with 
one year of experience. Since the agency incorporated it, plant manag-
ers have returned only positive reports on how much their operators 
enjoyed the program and the learning experience.

BUILDING THE FOUNDATION
Hydromantis programmers can configure the basic simulator to 

replicate any wastewater treatment plant’s SCADA and human-
machine interface (HMI) systems. It lets users review and test various 
inputs/outputs, equipment status, chemical dosage rates, aeration 
settings and other components against normal operation, equipment 
failures and wet-weather events. The tool helps operators and man-
agers identify and validate plant optimization and cost-saving strate-
gies, analyze projects and operational risks, and forecast plant 
capacity and maintenance needs.

Before loading licensed copies of the basic simulation program, 
the agency deleted all the games, Internet connection and other soft-
ware on 10 laptop computers. “This is an educational environment, 
not a course where participants ignore the instructor and play soli-
taire,” says Murcia-Jones. “We prefer one student per laptop, but we 
encourage them to work as a team to duplicate interactions with peo-
ple at their facilities.” 

Murcia-Jones is a Class 2 water treatment and distribution opera-
tor and an operator-in-training for wastewater treatment and collection. 
“Instructors with practical experience in the industry understand 
[...]
helps municipal and industrial plants automate 
composite sampling of tanks, sumps, open 
channels and sewers, and monitor process slur-
ries and effluent. Users program 
the controller to sample based on 
time or by a flowmeter, and can 
collect from multiple sites simultaneously, facilitating the monitoring 
required for environmental regulatory compliance. Manual samples 
may be called in at any time without affecting the normal sampling 
interval. It uses compressed air and a rubber duckbill, acting as a 
check valve, to move complete samples up high lifts (over 79 feet) 
and over long runs (more than 98 feet), even in freezing tempera-
tures. The system is explosion-proof, and lines are blown clear and 
dry, in a self-cleaning action, after each sample. 905/873-7791; 
www.sludgecontrols.com.

 
AUTOMATED  
SAMPLING SYSTEM

The SampleManager 11 laboratory 
information management system from 
Thermo Fisher Scientific helps users 
make choices about workflow, instru-
ment integration and data report-
ing for management metrics or 
regulatory requirements. Lab per-
sonnel can use the system work-
flow to automate decisions, saving time and simplifying user 
interactions. Workflow capabilities allow lab managers to easily 
model their processes. 800/637-3739; www.thermo.com.

 
 

Testing Equipment
 

PORTABLE BACTERIAL ANALYZER
The GreenLight from Baseline is a portable 

instrument that performs bacterial analysis on waste-
water. In as little as 45 minutes, it calculates the total 

aerobic bacteria count in any water supply. Its 
operation is based on respiration of aerobic 
bacteria: measurement of oxygen determines 

the levels of live active bacteria in water streams. 800/321-4665; 
www.baseline-mocon.com.

 
MICROWAVE MOISTURE/ 
SOLIDS ANALYZER

The SMART Turbo microwave moisture/
solids analyzer from CEM Corporation pro-
vides total solids determination in less than 3 
minutes and can measure TSS and total sol-
ids in wastewater and sludge. Rapid, precise 

SampleManager 11 laboratory 
information management system 

from Thermo Fisher Scientific

GreenLight analyzer 
from Baseline

Automatic Duckbill Sampler from 
Markland Specialty Engineering

SMART Turbo analyzer 
from CEM Corporation

(continued)



38     TREATMENT PLANT OPERATOR

detector array that supports more than 90 preprogrammed methods, 
including DPD chlorine, COD, phosphate and molybdate. Features 
include 1,000 data point storage, new method uploads via the internet, 
an infrared interface for data transfer to a computer and a user calibra-
tion mode. 800/922-5242; www.orbeco.com.

 
PROBE-STYLE ANALYZER

The M1000 probe-style analyzer from Real 
Tech is suited for many heavy organic-laden 
monitoring applications and for monitoring 
UV transmittance for wastewater disinfection. 
It is designed for accuracy and reli-
ability in open-channel or nonpres-
surized applications. 877/779-2888; 
www.realtech.ca.

 
TOTAL ORGANIC CARBON ANALYZER

The TOC-4200 online total organic carbon analyzer from Shimadzu 
Scientific Instruments incorporates the industry-standard 680-degree C 
combustion catalytic oxidation method to support fast, sensitive analy-

ses from 5 to 20,000 mg C/L full-scale. It uses multiple pre-
treatment units to match samples characteristics and 
has a multifunctional sample injector and onboard 
air purifier. A high-salt sample combustion tube kit 
increases maintenance intervals by 10 times. A car-
rier gas purification function is standard. A multi-
functional sample injector allows generation of a 

multipoint calibration curve from a 
single high standard. 800/477-1227; 
www.ssi.shimadzu.com.

 
LABORATORY TESTING SERVICE

WesTech Engineering offers complete laboratory testing facilities to 
assist in project planning. Their laboratory technicians are specialists in 
filtration, sedimentation and flota-
tion. Careful testing and analysis of a 
submitted sample can provide the 
answers to the most difficult process 
problems, helping to establish 
design parameters and size equip-
ment based upon bench scale test-
ing results. Comprehensive reports 
are sent to the customer and the 
information is then used to discuss 
the most effective water or wastewa-
ter treatment options with process experts. Bench scale units are also 
available for rental or purchase for use at a testing facility. 801/265-
1000; www.westech-inc.com.   

analysis helps control the treatment process and reduce costs 
through effective dewatering and more efficient polymer usage, opti-
mizing solids content. Its IntelliTemp temperature feedback system 
constantly monitors weight loss and sample temperature, adjusting 
power accordingly so that the sample is thoroughly dry without being 
overheated. The system is simple to operate and methods are easily 
transferable from unit to unit. 800/726-3331; www.cem.com.

 
CHLORINE SENSOR

The Model CDA-22 high-accuracy polaro-
graphic amperometric sensor from Electro-
Chemical Devices measures chlorine dioxide 
in concentrations from 0.05 to 20 ppm ClO2 
and operates at temperatures from 32 to 122 
degrees F. It easily and cost-effectively fits into 
municipal chlorine monitoring systems. 
800/729-1333; www.ecdi.com.

 

ONLINE ANALYZER
The Applikon DI Alert online ana-

lyzer from Metrohm USA is preconfig-
ured and delivered ready to analyze and 
monitor all common ion concentrations 
in water. Systems are available for more 
than 20 parameters, with two base tech-
niques that allow analysis of ammonia, 
calcium, chloride, free and total chlo-
rine, copper, iron, nickel, nitrate, phos-

phate, silica and zinc. Depending on the desired analyte, a colorimetric 
or ion-selective approach is chosen. It integrates easily with existing 
processes. 866/638-7646; www.metrohmusa.com/process.

 
PORTABLE VOC MONITOR

The TOX-BOX VOC portable volatile organic 
compound (VOC) gas monitor from Mil-Ram 
Technology provides fixed-system features 
packed in a weatherproof, portable analyzer 
designed for dependable service under demand-
ing field conditions. It features PID photoion-
ization sensor technology 10.6 
eV for more than 400 different 
gases. It is easily configured 
through an operator interface consisting of front-panel push-button 
switches and a large backlit LCD display. It has a rechargeable lead-
acid battery or continuous AC adapter operation. An onboard pump 
continuously draws gas samples across the sensors. Alarm relays are 
fully programmable in low/mid/high/fault, and are easily configured 
for nonlatching/latching, nonenergized/energized and 0 to 255 sec-
ond time delay. 888/464-5726; www.mil-ram.com.

 
MULTIPARAMETER 
COLORIMETER

The MC500 multiparameter color-
imeter from Orbeco-Hellige tests for a 
wide range of water-quality parame-
ters and is suited for field or labora-
tory. With an open reagent system 
(using Powder Pack, stable tablets and 
liquid reagents) it has a six-LED photo-

product focus Process Chemistry and Laboratory Analysis

WesTech Engineering  
Laboratory testing facilities

Model CDA-22 sensor from 
Electro-Chemical Devices

Applikon DI Alert analyzer 
from Metrohm USA

M1000 analyzer from Real Tech

TOX-BOX VOC portable monitor 
from Mil-Ram Technology

MC500 colorimeter from 
Orbeco-Hellige

TOC-4200 nalyzer from Shimadzu 
Scientific Instruments

Get your subscription at www.wsomag.com — 
free to qualified professionals.

See Both Sides
Now there’s a magazine for the drinking water side  
of the house. Water System Operator™ (WSO) —  
with the same emphasis on the  
people who make it all work.  

WATER SYSTEM OPERATOR

TMwso

RESULT

RESULT

RESULTRESULT

Filter presses with on-demand chlorine dioxide 
system save disposal expenses, decrease odor

Problem
The City of Martinsville, Va., once paid more than $300,000 a year for bio-

solids handling and $180,000 more for electricity for aerobic digestion and 
belt press dewatering. Filtered biosolids averaged 17 percent solids. Plant 
operators wanted a more efficient method that also addressed odor issues.

Solution
Operators installed two  HyPack Filter Presses manufactured by 

Beckart Environmental, auto-
mated with a programmable logic 
controller to minimize operator 
time. Each filter press processes 125 
cubic feet per day. Beckart also sup-
plied a system to allow operators to 
make chlorine dioxide on demand 
to address odors.

The system increased solids content to 33 percent, reducing hauling 
and handling costs by about 50 percent and saving $160,000 a year. Elec-
tricity costs to run two 200 hp blowers associated with the old system of 
aerobic digestion with belt presses around the clock were nearly elimi-
nated. Operators also reported satisfaction with the odor-control system. 
262/656-7680; www.beckart.com.

 

Membrane cleaner provides  
RO-quality water for ethanol distiller

Problem
The City of Fargo (N.D.) Wastewater Treatment Plant has an auxiliary 

effluent reuse facility (ERF) to produce 1 mgd of reverse-osmosis-quality 
water for Tharaldson Ethanol, a corn-to-ethanol distiller. Particularly in cold 
weather, the ERF experienced biological fouling of the PVDF polymer RO 
membranes and significantly increased trans-membrane pressure (TMP). 
This condition had to be resolved quickly to ensure a plentiful supply of 
RO water.

Solution
To determine the optimal membrane 

cleaning regimen, the Fargo plant team sys-
tematically evaluated 20 cleaners and hun-
dreds of combinations and concentrations, 
including commonly used commodities and 
many formulated membrane cleaners. They 
selected International Products Corp.’s MICRO-90 for working effec-
tively without phosphates, silicates and strong alkalis, at a membrane-com-
patible pH of 9.5 and at a 0.3 percent concentration.

The ERF has used MICRO-90 since October 2010. Some of the origi-
nal PVDF membranes are still in use and continue to see significant TMP 
drops after cleaning. The Fargo ERF design engineers have recom-
mended the cleaner to other similar ERFs nationwide. 609/386-8770; 
www.ipcol.com.

Solution improves winter sludge  
settling at treatment plant

Problem
The Wentzville (Mo.) Wastewater Treatment Plant faced increasing prob-

lems operating an undersized aerobic digester in the middle of winter, when 
volatile solids destruction is low and frozen soils do not allow land applica-
tion of biosolids. The aeration basins were operated at the maximum mixed 
liquor suspended solids level, the clarifier sludge blankets were maxed out, 
the drying beds were full and there was no room for waste sludge. Filaments 
began to grow, foam increased, and effluent BOD and TSS suffered. The 
operators wanted better settling sludge, increased decant and more space for 
waste sludge within the existing digesters.

Solution
After six months of trials, plant opera-

tors discovered that BIO ENERGIZER 
from Probiotic Solutions could 
increase biomass metabolism and destroy 
sludge, accelerating the bacteria’s rate of 
endogenous respiration by improving cell 
wall permeability.  

The percent of volatile solids destruction increased by a total of 43 
percent to 85 percent in 27 weeks, and decants were improved. 800/961-
1220; www.probiotic.com.

 

Plant tests reinforce peracetic acid’s  
high success rate in wastewater treatment

Problem
A wastewater treatment plant in Steubenville, Ohio, needed a cost-effec-

tive disinfection method that would not generate chlorinated byproducts.

Solution
Solvay Chemicals con-

ducted independent plant-scale 
trials using Proxitane WW-12 
peracetic acid (PAA). The 
tests were completed over a lit-
tle more than one month. PAA, a 
rapidly acting disinfectant, does 
not generate harmful disinfec-
tion byproducts even if over-
dosed. The dosing system can be 
economically retrofitted or work 
in series with an existing disin-
fection system. The plant was operating at 5 to 8 mgd, with a design capacity 
of 13.5 mgd.

The test was successful. PAA dosage never exceeded 1.5 ppm, and the 
residual chlorine averaged 0.4 ppm, never exceeding 1 ppm. PAA feed 
was flow-paced, CBOD remained constant and pathogen control was always 
within the permit limits. 800/765-8292; www.solvaychemicals.us.   

case studies PROCESS CHEMISTRY AND LABORATORY ANALYSIS

By Craig Mandli



tpomag.com    January 2014   39

detector array that supports more than 90 preprogrammed methods, 
including DPD chlorine, COD, phosphate and molybdate. Features 
include 1,000 data point storage, new method uploads via the internet, 
an infrared interface for data transfer to a computer and a user calibra-
tion mode. 800/922-5242; www.orbeco.com.

 
PROBE-STYLE ANALYZER

The M1000 probe-style analyzer from Real 
Tech is suited for many heavy organic-laden 
monitoring applications and for monitoring 
UV transmittance for wastewater disinfection. 
It is designed for accuracy and reli-
ability in open-channel or nonpres-
surized applications. 877/779-2888; 
www.realtech.ca.

 
TOTAL ORGANIC CARBON ANALYZER

The TOC-4200 online total organic carbon analyzer from Shimadzu 
Scientific Instruments incorporates the industry-standard 680-degree C 
combustion catalytic oxidation method to support fast, sensitive analy-

ses from 5 to 20,000 mg C/L full-scale. It uses multiple pre-
treatment units to match samples characteristics and 
has a multifunctional sample injector and onboard 
air purifier. A high-salt sample combustion tube kit 
increases maintenance intervals by 10 times. A car-
rier gas purification function is standard. A multi-
functional sample injector allows generation of a 

multipoint calibration curve from a 
single high standard. 800/477-1227; 
www.ssi.shimadzu.com.

 
LABORATORY TESTING SERVICE

WesTech Engineering offers complete laboratory testing facilities to 
assist in project planning. Their laboratory technicians are specialists in 
filtration, sedimentation and flota-
tion. Careful testing and analysis of a 
submitted sample can provide the 
answers to the most difficult process 
problems, helping to establish 
design parameters and size equip-
ment based upon bench scale test-
ing results. Comprehensive reports 
are sent to the customer and the 
information is then used to discuss 
the most effective water or wastewa-
ter treatment options with process experts. Bench scale units are also 
available for rental or purchase for use at a testing facility. 801/265-
1000; www.westech-inc.com.   

analysis helps control the treatment process and reduce costs 
through effective dewatering and more efficient polymer usage, opti-
mizing solids content. Its IntelliTemp temperature feedback system 
constantly monitors weight loss and sample temperature, adjusting 
power accordingly so that the sample is thoroughly dry without being 
overheated. The system is simple to operate and methods are easily 
transferable from unit to unit. 800/726-3331; www.cem.com.

 
CHLORINE SENSOR

The Model CDA-22 high-accuracy polaro-
graphic amperometric sensor from Electro-
Chemical Devices measures chlorine dioxide 
in concentrations from 0.05 to 20 ppm ClO2 
and operates at temperatures from 32 to 122 
degrees F. It easily and cost-effectively fits into 
municipal chlorine monitoring systems. 
800/729-1333; www.ecdi.com.

 

ONLINE ANALYZER
The Applikon DI Alert online ana-

lyzer from Metrohm USA is preconfig-
ured and delivered ready to analyze and 
monitor all common ion concentrations 
in water. Systems are available for more 
than 20 parameters, with two base tech-
niques that allow analysis of ammonia, 
calcium, chloride, free and total chlo-
rine, copper, iron, nickel, nitrate, phos-

phate, silica and zinc. Depending on the desired analyte, a colorimetric 
or ion-selective approach is chosen. It integrates easily with existing 
processes. 866/638-7646; www.metrohmusa.com/process.

 
PORTABLE VOC MONITOR

The TOX-BOX VOC portable volatile organic 
compound (VOC) gas monitor from Mil-Ram 
Technology provides fixed-system features 
packed in a weatherproof, portable analyzer 
designed for dependable service under demand-